
SEWER
MASTER 
PLAN

Prepared by: Prepared for:

August 2020





SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT ES-1 

EXECUTIVE SUMMARY 
 

 

INTRODUCTION 

Magna Water District retained Bowen Collins & Associates (BC&A) to prepare a Collection System 
Master Plan, Wastewater Facility Plan, and an Implementation Plan. The purpose of the three 
separate reports are as follows: 

• Collection System Master Plan – An evaluation of the District’s existing wastewater 
collection system and its ability to convey wastewater from where it is generated to 
where it will be treated. 

• Wastewater Facility Master Plan – An evaluation of the District’s ability to treat 
wastewater as it is received from customers. This plan is the topic of this report. 
[...]
byproduct production.  Based on this analysis, the max month planning infiltration was estimated to 
be approximately 0.72 mgd based on 2009 treatment plant influent data (or approximately 34 
percent of estimated domestic flow within the District in 2009).  Since that time, there is an 
observable decline in estimated infiltration.  The max estimated infiltration in 2015 was estimated to 
be approximately 0.47 mgd (or approximately 22 percent of domestic flow for 2015) and this level 
of infiltration has been relatively consistent over the past several years. It is believed that this can be 
explained, at least in part, by a significant decrease in flood irrigation within the District which has 
led to lower groundwater levels. Based on this observed reduction, the estimated planning 
infiltration for existing District development is 0.47 mgd. 

Inflow 

Similar to infiltration, inflow is also the intrusion of unwanted water into the sewer system.  In the 
case of inflow, however, this water comes from rainfall and snowmelt instead of groundwater.  
Inflow may enter the sewer system through roof and foundation drains, yard and area drains, 
manhole covers, and illicit storm drain connections. In the case of the assorted roof and yard drains, 
discharge into the sanitary system is against District ordinances. However, illegal connections often 
exist and can significantly affect the performance of the sewer system. 

Inflow into a collection system can be highly variable and depends on the placement and 
construction of sewer collection systems as well as the type of storm events that occur. In addition, a 
long record of rainfall and flow monitoring data is needed to accurately predict how storm events 
may impact the District’s collection system or treatment plant. Thus, no inflow is specifically shown 
in the projections used in this report. Instead, inflow is accounted for in the sewer master plan by 
reserving a portion of capacity in pipelines and the treatment plant inflow. In other words, a pipe 
will be identified as having inadequate capacity at projected flows less than the full flow capacity of 
the pipe. Magna Water District’s design criteria for pipe capacity includes a 50 percent capacity 
buffer for pipes 12-inch and smaller and 25 percent capacity buffer for pipes 15-inch or greater. This 
buffer provides capacity for inflow and other unusual flow events when sewer production may peak 
(e.g. Super Bowl, holidays, etc.).   

WASTEWATER GROWTH PROJECTIONS 

With the contribution of each type of flow identified and growth in the District projected through the 
planning window. It is possible to project future wastewater flows in the District as follows: 

 Domestic Flow – The projected domestic flow in future years can be estimated as the 
number of ERCs in that year (see Table 2-4) times the average observed domestic flow per 
ERC (222 gallons per day). 

 Byproduct Flow – It should be noted that byproduct flow from the EDR plant will be 
bypassed around the treatment plant facility once the District constructs a brine pump 
station and byproduct pipeline (completion planned for 2019). Thus, after completion of 
these facilities, projected byproduct flow is zero. 

 Infiltration – Although future infiltration will be a function of many different variables 
(water table, pipe depth, pipe diameter, pipe length, construction materials, etc), projections 
of future infiltration have been simplified by assuming a specific amount of infiltration per 
growth in population or ERCs. For planning purposes, it is assumed that future infiltration 
will increase at a rate of approximately 33 gallons per day for each added equivalent 



SEWER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 2-12 

residential connection (or approximately 15 percent of domestic production).  This estimate 
is based on recommendations for current construction materials and methods and average 
development density in the District. Future infiltration is anticipated to be less than historic 
infiltration (observed between 22 and 34 percent) due to improvements in construction 
materials and technologies. 

Based on these projections, Table 2-6 and Figure 2-4 show the expected growth in wastewater flows 
in the District through the year 2060.   

 

 

 

 

 

 

 

 

 



SEWER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES        

MAGNA WATER DISTRICT           2-13 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

2010 2015 2020 2025 2030 2035 2040 2045 2050 2055 2060

M
ax

 M
o

n
th

ly
 F

lo
w

 (
m

gd
)

Figure 2-4
Max Month Projected Wastewater Flow

Byproduct Discharge (mgd)

Domestic Production (mgd)

Planning Infiltration (mgd)

Historic Max Month Flow (mgd)

MWD personnel believe infiltration has 
been reduced as a result of reduced 
flood irrigation.

New byproduct pipeline to bypass 
treatment plant, reducing byproduct 
flow to zero.



SEWER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 2-14 

 Table 2-6  

Projected Growth in Wastewater 

Year 

Domestic 
Production 
Projection 

(mgd) 

High 
Groundwater 

Planning 
Infiltration 

(mgd) 

Total Max 
Month 

Wastewater 
Projection 
w/o EDR 

Byproduct 
(mgd) 

Peak 
Month 

Byproduct 
Discharge 

(mgd) 

Total Max 
Month 

Wastewater 
Projection 

(mgd) 

2009 2.07 0.72 2.79 0.72 3.51 

2017 2.20 0.481 2.68 0.90 3.58 

2018 2.23 0.48 2.71 1.17 3.89 

2019 2.25 0.48 2.73 1.14 3.88 

2020 2.31 0.49 2.81 0.002 2.81 

2028 2.83 0.57 3.41 0.00 3.41 

2030 2.92 0.59 3.50 0.00 3.50 

2040 3.28 0.64 3.91 0.00 3.91 

2050 3.60 0.69 4.29 0.00 4.29 

2060 3.89 0.73 4.63 0.00 4.63 

Buildout 4.52 0.83 5.34 0.00 5.34 
1 MWD personnel believe infiltration has been reduced in recent years as a result of reduced flood irrigation 
2 New byproduct pipeline to bypass treatment plant, reducing byproduct discharge to zero 



SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 3-1 

CHAPTER 3 

EXISTING SYSTEM FEATURES 

INTRODUCTION 

As part of this Master Plan, BC&A has assembled an inventory of existing infrastructure within the 
sewer collection system. The purpose of this chapter is to present a summary of the inventory of 
District’s existing sewer collection system that can be used as a reference for future studies.     

SERVICE AREA 

Magna Water District provides wastewater services for almost all residents within its corporate 
boundaries as shown in Figure 3-1. In 2018, this equated to an approximate Magna Water District 
service population of 31,650 permanent residents. In addition to permanent residents, the District 
also serves many commercial, industrial, and institutional entities. The southwest side of the 
District is largely residential and is mostly built out. The northeast side of the District is mostly 
commercial/industrial, with some large areas still available for future development. 

TOPOGRAPHY 

The Magna Water District water system existing service area is approximately 9.25 square miles 
and is bordered by the following: The Oquirrh Mountain Range to the west, Granger-Hunter 
Improvement District to the southeast, and Salt Lake City Department of Public Utilities to the 
northeast.  
 
The topography of the District generally slopes from south to north with the District’s wastewater 
treatment plant located at the north central side of the District. All of the District’s wastewater 
collection system currently flows by gravity to the wastewater treatment plant. 

COLLECTION SYSTEM 

Major attributes of the various components of the collection system are summarized in the 
following sections. 

Sewer Collection Pipes 

There are about 103 miles of sewer mains and over 1,700 manholes in the Magna District Sewer 
System that are cataloged in the GIS database. Table 3-1 contains a summary of the sewer pipes for 
the Magna District sewer collection system. As can be seen in the table, 78 percent of the pipe in the 
system is 8 inches in diameter. This represents the vast network of small collection mains in 
neighborhoods throughout the District.       



SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 3-2 

 



SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 3-3 

Table 3-1 
Sewer Collection System Sizes and Lengths 

Diameter 
(in) 

Length 
(ft) 

Length 
(mi) 

Percentage 
(%) 

Unknown 8,200 1.55 1.5 

4 1,313 0.25 0.24 

6 5,852 1.11 1.1 

8 419,448 79.44 77.4 

10 35,103 6.65 6.5 

12 27,474 5.20 5.1 

15 13,774 2.61 2.5 

18 11,566 2.19 2.1 

21 9,288 1.76 1.7 

24 7,244 1.37 1.3 

30 2,978 0.56 0.55 

Total 542,240 102.69 100.00% 

            
Collection System Connectivity 

The District’s collection system has many locations where multiple outlets may be possible from a 
single manhole.  For most cases, the District has a primary outlet direction with a potential 
overflow path for wastewater.  The overflow is typically only used for flushing lines and 
maintenance, but in some cases could serve as a potential diversion of flow.  Flow direction for 
pipes was identified by District personnel as part of the hydraulic model calibration (discussed in 
more detail in Chapter 4).   
 
Lift Stations 

The District does not have any existing lift stations. 
 
EDR Water Treatment Byproduct 

In 2008, the Districted obtained funding to construct a membrane water treatment plant to 
improve the water quality of groundwater used in the District’s culinary water system.  The District 
selected a demineralization process called electrodialysis reversal (EDR) that can effectively 
remove arsenic, perchlorate, and TDS.  A byproduct of this process is the production of a 
concentrated brine solution that is discharged to the District’s wastewater system.  Historically, the 
brine byproduct has discharged to wastewater collection mains near the EDR plant and have been 
conveyed to the District’s Wastewater Treatment Plant along with domestic wastewater and any 
infiltration or inflow in the system.  However, in 2018, the District completed a dedicated brine 
pipeline for brine byproduct and began construction of a brine pump station to pump directly to the 
wastewater treatment plant.  The new brine pump station is anticipated to begin operation in 2019 
with the following characteristics.  

 Pump Station Capacity – The pump station is equipped with four pumps (one 555 gpm 
pump, three 1,120 gpm pumps) to accommodate the various flow trains of the EDR plant.  A 



SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 3-4 

peak flow of 2,240 gpm is the maximum flow of the pump station.  This peak flow would 
typically be only for short durations depending on backwash conditions and the number of 
treatment trains running in the EDR plant. 

 Pump Station Lift – The maximum lift of the pump station will be up to 100 feet (43 psi).   

 Pipeline Characteristics – The brine pipeline itself consists of approximately 2.5 miles of 16-
inch DR17 HDPE 4710 pipe.  The brine pump station includes a pig launching and receiving 
facility to clean the pipeline as required.   

Operation of the brine pump station and pipeline will allow the District to separate brine byproduct 
from domestic wastewater so that it does not need to be processed through the biological 
treatment systems of the wastewater treatment plant. 

MAGNA WASTEWATER TREATMENT FACILITY 

The Magna Wastewater Treatment Plant facility (WWTP) is an activated sludge plant which was 
first constructed in the 1985 with a design capacity of 3.3 MGD. The treatment plant’s process flow 
includes: influent pump station, course screening, grit removal, fine screening, an intermediate 
pump station, oxidation ditches, secondary clarifiers, chlorine disinfection, and solids handling. In 
2009, flows increased as a result of the addition of disposal concentrate from the District’s EDR 
groundwater treatment facility to the sanitary sewer system. The District applied for and received a 
permitted capacity increase from 3.3 MGD to 4.0 MGD.   
 
Figure 3-2 compares projected wastewater growth in the District relative to existing capacity at the 
wastewater treatment plant. Based on the projected growth, the following conclusions about 
District treatment plant capacity can be made: 

 Brine Byproduct – The brine byproduct makes up a significant portion of the District’s 
overall treatment demand.  Beginning operation of the new brine pump station in 2019 will 
significantly reduce hydraulic loading requirements through the facility.   

 Plant Expansion – Once the brine pump and pipeline are operational, it does not appear 
that projected demand will exceed plant capacity until approximately the year 2043.  Thus, 
no major expansions of plant capacity are projected to be needed in the near future. 
However, this does not mean that smaller projects will not be needed at the plant before 
2043. Projects to improve system redundancy or other level of service concerns have been 
identified in a separate plan (2017 Wastewater Facility Plan, Carollo Engineers). 

 
 



SEWER MASTER PLAN 

 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 3-5 

 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

2010 2015 2020 2025 2030 2035 2040 2045 2050 2055 2060

M
ax

 M
o

n
th

ly
 F

lo
w

 (
m

gd
)

Figure 3-2
Max Month Projected Wastewater Flow

Byproduct Discharge (mgd)

Domestic Production (mgd)

Planning Infiltration (mgd)

Existing treatment plant 
capacity = 4.0 MGD



SEWER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES  

MAGNA WATER DISTRICT 4-1 

CHAPTER 4 

HYDRAULIC MODELING 

INTRODUCTION 

A critical component in identifying areas in the District collection system where pipes have capacity 
deficiencies is the development of a hydraulic computer model. An extended period simulation 
(EPS) hydraulic model was developed using Innovyze’s InfoSWMM software using data provided by 
the District. The purpose of this chapter is to present a summary of the methodology used to 
develop this model.       

GEOMETRIC MODEL DATA 

There are two major types of data required to develop a hydraulic model of a sewer system: 
geometric data and flow data.  Geometric data consists of information on the location and size of 
system facilities including pipes, manholes, and lift stations. It also includes the physical 
characteristics of the facilities including pipe roughness, invert elevations at manholes, pump 
settings in lift stations, and a description of any diversions present.  This information is generally 
collected from system inventory data or through direct field measurement. The following sections 
describe how geometric data was assembled for use in the hydraulic model.  

Pipeline and Manhole Locations 

The District has spent considerable time assembling a GIS inventory of its existing sewer facilities. 
That database includes information on the location and size of manholes and pipelines in the 
District collection system. Based on direction from District personnel, pipeline and manhole data 
was taken directly from the GIS database for use in the model.  In some cases, existing GIS data had 
gaps in data such as inverts or rims.  The following documents BC&A’s approach for dealing with 
missing data in the District’s existing GIS data base: 

 Omitted Manholes from Model – In many cases, the missing data was associated with 
manholes serving only a small area. Where pipelines serve only a small area, it is usually 
unnecessary to model their hydraulic performance as they will have adequate hydraulic 
capacity based on State minimum slope standards alone. This is generally true for any 
pipelines or manholes downstream of contributing areas less than 150 acres. In these cases 
the manholes without invert data (and corresponding pipelines) were simply omitted from 
the hydraulic model.   

 Interpolation / Extrapolation – In some cases, there was enough data known about 
inverts in the vicinity of the missing data that there was only a small amount of reasonable 